MERCRUISER [4.3L<H [GEM +][4 BEL] GM 262V-8 13361937 < IRING H&RMESS AND ELECTRICAL COMPONENTS b
Serial Mbr B ange: OFE03114 THRU 0K.333335 ()
Ref |Clazs|Part Description Qt Comment Foolnote &
® 10 2 260794 2 |PLATE KIT 1
a g 3 10 15001 SCREW [#8-16x 7/81M.) 4
4 2074537 |BRACKET-HARMESS MOUMNTING |1
5 10 98261 |SCREW [3/8-16 % 3/4 M) 2
A 22 B05328 1|ELBOW 1
7 815425/ SENDER-OIL PRESSURE 1
7 37293/ SEMDER-OIL FRESSURE OPT  |[DUAL) 5
a2 972574 1| SENDER-WATER TEMPERATUR (1
a 497344 1| SENDERMWATER TEMPERATUR [OPT | [DUAL) 5
9 13 26996 LOCKMWAASHER [H#10] 2
10 11 BR219| MWUT [#10-32) 2
11 ar 205024 | SwITCH-0IL PRESSURE 1
12 22 20624 |FITTING-T 1
13 ar 2056054 1|5 ITCH-PRESSURE 1 AUDID WARMNIMG 5YSTEM
14 13 26996 LOCKMWAASHER [#10] 1 AUDIOD WARMING 5YSTEM
15 11 BR219| MWUT [#10-32) 1 AUDI0 WARNIMG 5YSTEM
16 ar 206951 | SWwWITCH-WATER TEMPERATURE1 AUDID WARMNIMG SYSTEM
17 9164924 6| ALARM KIT 1 AUDID WARMNIMG SYSTEM
18 22 205053 BUSHIMG-REDUCER 1
19 B05368T |BRACKET-MOUNTING 1
20 et B06950| BREAKER-CIRCUIT [50 AP 1
21 10 E2513| SCREW [#10-32x 3/81M.] 2
22 13 26996 LOCKMWAASHER [#10] 2
23 10 57883 SCREW [#8-325 378 IN.) 2
24 a9 96158 | SO0LEMNOID-STARTER 1
25 10 805564 | SCREW [1/4-20) 3
26 16 205453 STUD 1
27 13 26992 | LOCKMWASHER [1/4 1M, 2
28 11 94330 MUT [1/4-20) 2
29 13 26996 | LOCKAWASHER [#10) 2
a0 11 BE219|MNUT [#10-32) 2
Kl 25 97861 [INSULATOR 1
32 B077E3T |BRACKET 1 1
. K] 10 B06E34 | SCREW-FLATHEAD [#10-32 % 1/2|1
o 33 10 B06835| SCREW-PHILLIPS [#10-32 % 1/21(1-2
1 @ %ﬂ 3 8078297 1|ICM MODULE 1 [BLPHA)
17 '”“!-;-J L 2080197 1|IC MODULE 1 [ER&VO]
€] 10 B0EE26| SCREW [HB-3221/4 IN.) 2
36 a4 9505844 9| CABLE ASSEMBLY 1 BRAVD EMGINES -
) [u]a] O DS D (S0 kAR kil DoAY ChUSIRICC




